UAG4032 & UAG5032

53
39
Parts for 5" Wheel Parts for 4" Wheel
e .
”—p 0—P |
. |82
81

73

6‘7 " /
et

75 lor 4" series
76 lor 5" series

100 - 96 88 102
14 ?
6
12
5 13—O
1
101 o7 89 .’ 9—
- ss—f [% y——e
999 /\
% 10
No. | Part No. Desc Q'ty | No. | Part No. Desc Q'ty | No. | Part No. Desc Q'ty
1 | A-104001 |Handle (Lever Type) 1 34 | A-104031 |Vane 4 | 75 | A-104060 |4"Sering Spring (11.5%11) 1
2 | A-104002 |Valve Bushing 1 35 | A-104032 |Front Plate 1 76 | A-105001 [5"Sering Spring (11.5*12) 1
3 | A-104003 |Air Lnler Bushing 1 36 | A-104033 |Driving Gear 1 78 | A-104061 |Wheel Holder Flange 1
4 | A-104004 |Filter 1 | 37 | A-104034 |Driven Gear 1 | 79 | A-104062 |Wheel Guard 1
5 | A-104005 |Valve Body Connector 1 38 | A-104035 |Casing Rear Cover 1 80 | A-104063 |Head Bolt (M5*18) 1
6 | A-104006 |Valve Body Nut 1 39 | A-104036 |Casing Front Cover 1 81 | A-104064 |Nut (M5) 1
7 | A-104007 [Safety Pin 1 | 40 | A-104037 |Heli Sert (8*1D) 1 | 82 | A-905055 |Spring Washer (S5) 1
8 | A-104008 |Valve Lever 1 | 41 | A-905054 |Oiler 1 | 83 | A-104065 |Snap Ring (16*1) 1
9 | A-104009 |Valve 1 | 42 | A-104038 |Roll Pin (3*10) 1 | 84 | A-104066 |Wheel Spindle (M8*1.25P)(4") 1
10 | A-104010 |Roll Pin (3.5*20) 1 | 43 | A-104039 |Key (3*8) 1 | 85 | A-104067 |Wheel Nut Flange (5/8")(4") 1
11 | A-104011 |Cong Spring (10*16*16) 1 | 44 | A-104040 |Spacer (35*31*0.5) 1 | 86 | A-104068 |Hex Bolt (M8*18) 1
12 | A-104012 [Snap Ring (R18) 1 | 46 | A-104041 |Adiusting Spacer (35*31*t) 2 | 87 | A-104069 |Snap Ring (R14) 1
13 | P-007020 |O-Ring (7*2) 1 | 48 | A-104042 [Snap Ring (30*1) 1 88 | A-104070 |wheel Spindle (3/81*24UNF)(4") 1
14 | P-013615 |O-Ring (13.6*1.5) 2 | 49 | A-104043 |Bearing (606Z2) 1 | 89 | A-104071 |Wheel Nut Flange (3/8124UNF)4") | 1
15 | A-104013 [Spring (6*18) 1 | 50 | A-104044 |Bearing (629Z27) 2 | 90 | A-105002 |Wheel Holder Flange 1
16 | A-104014 |Valve Body 1 | 51 | A-104045 |Bearing (6202ZZ) 1 | 91 | A-105003 |Wheel Guang 1
17 | A-104015 |Valve Body Connector 1 | 52 | P-039620 |O-Ring (39.6*2) 1 | 92 | A-104063 |Head Bolt (M5*18) 1
18 | A-104016 |Valve 1 | 53 | A-104046 |Felt Ring (22*32*4) 1 | 93 | A-104064 |Nut (M5) 1
19 | A-104017 |Valve Handle 1 | 54 | A-104047 |Dead Haddle 1 | 94 | A-905055 |Spring Washer (S5) 1
20 | A-104018 |Valve Bushing 1 | 55 | A-104048 |Washer (M8) 1 | 95 | A-104065 |Snap Ring (16*1) 1
21 | A-104019 |Valve Body Nut 1 | 56 | A-104049 [Spring Washer (S8) 1 | 96 | A-104066 |Wheel Springle (M8*1.25P)(5") 1
22 | A-104020 |Band 1 | 57 | A-104050 |Snep Ring (S6) 1 | 97 | A-105004 |Wheel Nut Flange (7/8") 1
23 | A-104021 |Filter 1 | 59 | A-104051 |Exhaust Stack 1 | 98 | A-104068 |Hex Bolt (M8*18) 1
24 | A-104022 |Pin (3*6) 1 | 61 | A-104052 |Muffler Stem Assembly 1 | 99 | A-104069 |Snap Ring (R14) 1
25 | A-104023 |Roll Pin (4*11) 1 | 66 | P-024220 |O-Ring (24.2*2) 1 ] 100 | A-104070 |Wheel Spindle (3/8"24UNF)(5") 1
26 | A-104024 |Spring (18*25) 1 | 67 | A-104053 [Governor Valve 1 ]101 | A-105005 |Wheel Nut Flange (3/8"34UNF)(5") | 1
27 | A-104025 |Spring (34*20) 1 68 | A-104054 |Governor Cage 1
28 | P-013616 |O-Ring (13.6*1.6) 1 | 69 | A-104055 |Governor Spindle 1
29 | A-104026 [Caring 1 70 | A-104056 |Governor Weight 2
30 | A-104027 |Rear Plate Spacer 1 | 71 |R-852014 |Roll Pin (3*18) 2
31 | A-104028 |Rear Plate 1 72 | A-104057 |Adiusting Spacer (12*8*t) 1
32 | A-104029 [Cylider 1 | 73 | A-104058 |Pin (2.5*5) 1
33 | A-105030 |Rotor 1 | 74 | A-104059 |Spacer (12*8.6*1.5) 1




	UAG4032 & UAG5032

